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DONGGUAN GAOBU HUARONG PLASTICS & HARDWARE MANUFAGT pia:
SECOND INDUSTRIAL ZONE, XIANSHA, GAOBU, DONGGUAN, GUANGDOLG

The following sample(s) was/were submitted and identified on behalf of the applicant as mug wrap

SGS Ref No. : GZ10707514EC-2.1

Sample Receiving Date : OCT 26, 2007

Testing Period : OCT 26, 2007 TO OCT 30, 2007

Test Requested : As specified by client, to determine Total Lead and Soluble Element Cont

in the submitted sample(s) with reference to the American Society for Te
and Materials - ASTM F963-07. :

jjeslMetliod : As specified by client, Total Lead Content (Clause 4.3.5.1) - Sample was
digested in concentrated nitric acid. e
Soluble Element Contents (Clause 4.3.5.2) - Sample was extracted by
dilute hydrochloric acid with reference to ASTM F963-07 (Clause 8.3).
Analysis was performed by Atomic Absorption Spectrometry & Inductively
Coupled Argon Plasma Spectrometry (ICP-AES). 4

Test Results : Please refer to next page.
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Signed for and on behalf of
SGS-CSTC Ltd.

-

ang YongPing, Terry

Sr. Engineer
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Test Report No.: GZ0711174865/CHEM Date: NOV 21, 2007

Results : (Unit: mg/kg)

Element No.1 Limit
Total Lead (Pb) < 20 600
Soluble Lead (Pb) <5 90
Soluble Antimony (Sb) <2 60
Soluble Arsenic (As) £ 25
Soluble Barium (Ba) <5 1000
Soluble Cadmium (Cd) <5 75
Soluble Chromium (Cr) <5 60
Soluble Mercury (Hg) <2 60
Soluble Selenium (Se) <5 500

....

Test Part Description:
No.1 Red plastic

Note : 1. <=less than
2. mg/kg = ppm
3. Results & photo(s) of this report refer to test report GZ0710159064/CHEM
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Sample photo :

GZ0711174865/CHEM

SGS authenticate the photo on original report only

*** End of Report ***
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